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Model No.DPP200 CORDLESS HOLE PUNCHER Model No.DPP200 CORDLESS HOLE PUNCHER
Position | Artikel-Nr. Beschreibung I/C Stk. [New/Old| Opt. 1 Opt. 2 Hinweis
001 SC03505970 | SLIDE STOPPPER 1
o 002 941101-4 | Unterlagscheibe 5 2
o o o7 003 $C00000059 | HEX, SOCKET HEAD BOLT 2
94 P
@ 004 SC00000155 | GRIP M14 1
b~ 005 SC07552000 | WING BOLT M6X15 2
o ;@ A 006 942151-2 | Federring 6 2
% S 007 SC03302040 | STRIPPER R 1
5% o @@ ﬁ 008 SC03505270 | PUNCH RETAINER 1
8 @ & 009 SC05340100 | PUNCH 12 1
& @%Q P w 010 931301-4 | Mutter M6 2
e o1t 910327-g |SEL SOREW (CONE POINT) B
85 012 $C03103700 |C FRAME 1
c10  |sco7850050 |HEX SOCKET TAPERED 3
013 SC03302050 | STRIPPER L 1
014 SC00000215 | DIE SB-12 1
- ( 015 SC06505030 | O RING P8 3
7475 il / N 016 SC09004910 | OIL LEVELER SACK SET 1
017 SC00000082 | BUCHSE SC130DRA 1
018 SC06505320 | O RING P26 1
019 SC03507010 | BUSHING HOLDER 1
020 SC00000065 | SPRING WASHER 8 1
021 SC00000034 | Schraube M5x60 1
022 SC06503640 | BACK UP RING 1
023 SC06505880 | SKY PACKING 1
024 $C04000050 | RETURN SPRING FOR CUTTER ]
025 SC03110750 | ROD 1
026 SC00000070 | Spannstift 2,5x10 1
027 SC03700020 |KEY 1
028 SC06505510 | O RING S67 1
029 SC00000096 | ROD PACKING 1
031 SC04005130 | BULB RETURN SPRING 1
032 SC03500690 | STOPPER PLATE 1
033 SC04004170 | RELEASE BULB SPRING 1
034 SC00000068 | FLAT WASHER 4 6
035 SC00000060 | HEX. SOCKET HEAD BOLT 4X6 2
036 SC06505190 | O RING G65 1
037 SC06503630 | BACK UP RING G65 1
038 SC07620040 | WASHER HW8 12
039 §C07514130 |HEX. SOCKET HEAD BOLT 12
041 SC00000150 | PISTON RETURN SPRING 2
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Model No.DPP200 CORDLESS HOLE PUNCHER Model No.DPP200 CORDLESS HOLE PUNCHER
Position | Artikel-Nr. Beschreibung I/C Stk. [New/Old| Opt. 1 Opt. 2 Hinweis Position | Artikel-Nr. Beschreibung I/C Stk. [New/Old| Opt. 1 Opt. 2 Hinweis
042 SC00000149 | CHECK VALVE 2 078 326213-8 | SPINDLE 1
043 SC00000021 | CHECK VALVE SPRING 2 079 211233-4 | Rillenkugellager 6802LLB 1
044 SC03500540 | METAL PACKING 2 080 266045-0 | Schraube 4x20 4
045 SC06505590 | O RING S-8 2 081 318455-8 | GEAR CASE B 1
046 SC09050110 | CYLINDER COMPLETE 1 082 211234-2 | Rillenkugellager 6902LLB 1
C10 |SC07900010 |STEEL BALL S4 5 083 961055-9 | Sicherungsring S-15 1
C20 [SC07523040 |BOLT HS5X5 5 084 419252-6 | GEAR CASE 1
€30 |SC07900000 |STEEL BALL 3 2 085 911017-7 | Kombi-Schraube M3x12 4
C40 [SC07521010 [BOLT HS4X4 2 086 141744-4 | CARRIER COMPLETE 1
047 SC07900010 | STEEL BALL S4 1 087 154468-3 | SPUR GEAR 16 COMPLETE 3
048 SC04601600 | LINER B 1 088 227129-9  |INTERNAL GEAR 46 1
049 SC00000020 | Magnet 2 089 267789-5 | FLAT WASHER 18 1
050 951116-3 | Spannstift 4-20 1 090 450386-6 | MOTOR BRACKET 1
051 SC00000158 | O RING P4 1 091 632J71-5 | YOKE UNIT 1
052 SC00000146 | RETURN VALVE 1 092 619165-3 | Anker 18V 1
053 SC00000147 | RETURN LEVER 1 093 638849-4 | Kohlebuerstenhalter 1
054 0133016 |SE] SCREW (CUP POINT) B 094 194427-5  |Kohlebuersten CB-440 1
055 SC07411250 | CIRCLIP STW5 1 095 263032°0  |Stift 4 2
056 SC07100050 | BALL BEARING 698 1 096 419642-3 | Gehaeusedeckel !
057 5003301350 |WASHER B ] 097 266130-9 | Blechschraube PT 3x16 10
058 SC03301340 | WASHER A 1 098 183G51-1  |HOUSING SET !
059 SC07201030 | NEEDLE BEARING 1 C10 |263005-3 | Gummistift 6 2
060 SC07411330 | RETAINING RING H25 1 020 |262126-6 | Sechskantmutter M4~7 2
061 SC03211330 | PUMP CASE 1 099 4511639 |COVER !
062 SC00000489 | Dichtring WF10171.6 1 100 68721670 |LENS CASE !
po 000000151 | FEX_SOCKET HEAD BoLT ; 101 451162-1 | Sperrhebel 1
M10X15 102 689145-3 | Kuehlblech 1
064 SC06504050 | OIL SEAL UE15257 1 103 5520002 [P AN HEAD SOREW Haxs |
065 SC00000050 | Rillenkugellager 6002RU 1
pres 5003501070 | GRANK SHART ] 104 650653-1 | Elektronikschalter Neu 1
067 5007511070 |FEX, SOCKET HEAD BOLT . 105 644808-8 | KONTAKTEINHEIT BHRZ4T ;
058 SC03513230 |seAL BOLT ] 106 SC07600130 | WASHER WM3 1
pres 5003251180 |FLANGE ] 107 652045-0 | Kombi-Schraube M3,5x5 2
070 5003251320 | SPAGER ] AO1 783201-2 | 6-KT Stiftschluessel 3mm 1
o 0121017 |Foderring " A02 783202-0 | 6-KT Stiftschluessel 4mm 1
2 07512130 | FEX_ SOGKET FEAD BoLT Y A03 783203-8 | 6-KT Stiftschluessel 5mm 1
M5X65 A04 SC00000166 | WRENCH 8-10 1
073 5C04007990 | LEAF SPRING 2 A05 SC03505300 | NUT RETAINING BAR 1
074 5C03252560 | FLANGE FOR MOTOR ! A06 SC00000106 | Hydraulikoel 30mI 1
075 S5C07900080 | STEEL BALL D6 2 A07 SC09009190 [PLASTIC CASE SET 1
076 SC04007970 | POSITION SPRING B 2 Gio [scosi00810 [LAToH 2
o SC04007960 |POSITION SPRING A 2 Please order the parts with part number. Print Date 24/9/2020
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